PRODUCT INFORMATION LEAFLET

1. Product Name

Eno Chewy Bites Tangy Lemon Eno Chewy Bites Zesty Orange

2. Qualitative & Quantitative Composition

Eno Chewy Bites Tangy Lemon

Each Chewable tablet contains:
Khatika Churna (Calcium Carbonate) 1000 mg
Contains permitted flavors and color FD&C Yellow No. 5 (Tartrazine)

Eno Chewy Bites Zesty Orange

Each Chewable tablet contains:
Khatika Churna (Calcium Carbonate) 1000 mg
Contains permitted flavors and color Sunset Yellow FCF

3. Dosage Form

Chewable Tablets (Chewy Bites)

4. Clinical Particulars

4.1 Indications/Uses

Antacid. For the symptomatic treatment of conditions relating to stomach acidity including heartburn (pyrosis), sour stomach, acid indigestion and upset stomach due to these symptoms.

4.2. Posology and method of administration

For use in adults and children aged 12 years and over. Use 1-2 tablets as symptoms occur & not more than 4 Tablets in 24 hrs.

Do not take more than the recommended dose. Do not take for symptoms that persist for more than 14 days, unless advised by a doctor.

Tablet to be Chewed before swallowing.

4.3 Contraindications

Do not use:

- If you are allergic to Khatika Churna (calcium carbonate) or to any of the other ingredients.
- If you have a high blood calcium level, excessive urinary calcium excretion, calcium deposits & stones in the kidneys, or on a lowphosphate diet.

4.4 Warnings and Precautions

- Do not take more than the recommended doses for longer than recommended periods, as it may cause increased blood calcium levels and milk alkali syndrome [consists of increased blood calcium levels, metabolic alkalosis (elevated serum bicarbonate concentration), and acute kidney injury associated with the ingestion of large amounts of calcium and absorbable alkali], particularly in patients with kidney problems.
- If symptoms persist for more than 14 days, or if symptoms worsen, please consult your doctor for advice.
- · Keep out of sight and reach of children.

4.5 Interaction with other medicaments and other forms of interaction

Ask your doctor or pharmacist before:

- If you are taking any other medicines together, as calcium may affect the absorption of other medicines or taking calcium supplements.
- If you are taking thiazide diuretics (water tablets) since these drugs can reduce the amount of calcium excreted by your body and can increase blood calcium levels.

4.6 Pregnancy and lactation

If you are pregnant do not take more than the recommended dose This product can be used during breast-feeding. Product passes into breast milk, however at recommended doses it is unlikely to cause a risk to breastfeeding women.

4.7 Effects on ability to drive and use machines, if contra-indicated

This product is unlikely to affect the ability to drive or use machines.

4.8 Undesirable effects/side effects

When using this product you may experience: constipation, flatulence, nausea or belching

4.9 Overdose

If you take more of the medicine than you should, Stop the drug and seek medical advice from a doctor immediately. Excessive use of this product can lead to increased blood calcium levels.

5. Pharmacological Properties and/or Mechanism of action

The active ingredients bind the acid in stomach and neutralizes it providing relief.

6. Pharmaceutical Particulars

6.1 List of Excipients

Sorbitol solution 70% (non crystallizing)

Liquid glucose

Sucrose

Purified water

Starch

Sodium Chloride

Palm oil

Gum G

Color (refer product label)

Coating material

Flavour

6.2 Incompatibilities

None

6.3 Shelf life

18 months

6.4 Special storage conditions

Store at room temperature. Avoid excessive heat. Away from direct sunlight.

6.5 Nature and specification of the container

10 & 30 tablets in a plastic bottle with cap closure. 1 tablet in pillow pouch in Jar.

6.6. Instructions for Use and Handling

Tablet to be Chewed before swallowing.

ENO Chewy Bites PI- Version 1 (Ayurvedic proprietary medicine)

6.7 Manufacturing License Holders

Refer product label for manufacturing site details.

6.8. Marketed By

GlaxoSmithKline Asia Private Limited, Patiala Road, Nabha- 147201, Punjab, India

^{*}Trademarks are owned by or licensed to the GSK Group of companies.